KEYPART NOI
T
C
DESCRIPTIONQ
T
Y
APP DATEL
R
MODELREMARKS
2I8-98248 088-2GASKET; TURBOCHARGER TO EXH MANIF12103-A
2I8-98248 088-2GASKET; TURBOCHARGER TO EXH MANIF12103-A
5I0-28751 025-0BOLT; BRIG" TO EXH PIPE52103-AM10X25 FLANGE
11I8-97309 942-0NUT; TURBOCHARGER42103-AM10 FLANGE
11I8-97309 942-0NUT; TURBOCHARGER22103-BM10 FLANGE
11I8-97309 942-0NUT; TURBOCHARGER42103-AM10 FLANGE
11I8-97309 942-0NUT; TURBOCHARGER22103-BM10 FLANGE
12I8-97378 063-0STUD; TURBOCHARGER42103-AM10X28.5 L=41.5 IMA
12I8-97378 063-0STUD; TURBOCHARGER22103-BM10X28.5 L=41.5 IMA
12I8-97378 063-0STUD; TURBOCHARGER42103-AM10X28.5 L=41.5 IMA
12I8-97378 063-0STUD; TURBOCHARGER22103-BM10X28.5 L=41.5 IMA
13I0-44011 025-0STUD; EXH PIPE22103-AM10X25 L=40
21I0-28050 825-0BOLT; PIPE22103-AA/T 6 5PEED-AISIN (D) M8X25 FLANGE
21I0-28050 816-0BOLT; PIPE22103-AM/T MVL 6 SPEED 6Y M8X16 FLANGE
21I0-28050 816-0BOLT; PIPE12103-B(B) M8X16 FLANGE
21I0-28050 825-0BOLT; PIPE22103-AA/T 6 5PEED-AISIN (D) M8X25 FLANGE
21I0-28050 816-0BOLT; PIPE22103-AM/T MVL 6 SPEED 6Y M8X16 FLANGE
21I0-28050 816-0BOLT; PIPE12103-B(B) M8X16 FLANGE
32I8-98247 223-2PROTECTOR; HEAT.TURBOCHARGER12103-A
32I8-98247 223-2PROTECTOR; HEAT,TURBOCHARGER12103-A
66I0-44011 025-0STUD; EXH PIPE22103-BM10X25 L=40
101I0-28050 820-0BOLT; HEAT PROTECTOR22103-AM8X20 FLANGE
101I0-28050 812-0BOLT; HEAT PROTECTOR32103-BM8X12 FLANGE
101I0-28050 820-0BOLT; HEAT PROTECTOR22103-AM8X20 FLANGE
101I0-28050 812-0BOLT; HEAT PROTECTOR32103-BM8X12 FLANGE
116I0-58330 620-0BOLT; WATER PIPE22103-AM6X20 HEX SOCKET
117I8-98299 210-0GASKET; WATER PIPE12103-A
118I8-98179 581-0CLIP; WATER HOSE42103-A(A) ID=15.1
118I8-98179 581-0CLIP; WATER HOSE62103-B(A) ID=15.1
118I8-97944 127-0CUP; WATER HOSE22103-A(B) ID=20.8
118I8-97944 127-0CLIP; WATER HOSE42103-AB(B) ID=20.8
118I8-98179 581-0CLIP; WATER HOSE42103-A(A) ID=15.1
118I8-98179 581-0CLIP; WATER HOSE62103-B(A) ID=15.1
118I8-97944 127-0CUP; WATER HOSE22103-A(B) ID=20.8
118I8-97944 127-0CLIP; WATER HOSE42103-AB(B) ID=20.8
119I8-98298 388-0HOSE; WATER.TURBOCHARGER12103-A(C)
191I0-91180 108-0NUT; HEAT PROTECTOR12103-AM8 FLANGE
217I0-28050 830-0BOLT; BRKT22103-A(C) M8X30 FLANGE
217I0-28151 020-0BOLT; BRKT22103-A(D) M10X20 FLANGE
217I0-28050 820-0BOLT; BRKT52103-B(E) M8X20 FLANGE
217I0-28661 230-0BOLT; BRKT32103-B(A) M12X30 FLANGE
231I8-98332 238-0HOSE; RUBBERJURBOCHARGER OUT12103-A
231I8-98332 238-0HOSE; RUBBER.TURBOCHARGER OUT12103-A
309I0-28050 835-0BOLT; TURBOCHARGER12103-B(B) M8X35 FLANGE
320I0-28151 020-0BOLT; BRKT.TURBOCHARGER22103-A(C) M10X20 FLANGE
320I8-98189 923-0BOLT; BRKT.TURBOCHARGER12103-AB(D) M10X25 FLANGE
380I8-97498 118-0HOSE; RUBBER,PIPE TO PIPE12103-AA/T 6 SPEED-AISIN (B)
380I8-97498 118-0HOSE; RUBBER,PIPE TO PIPE12103-AA/T 6 SPEED-AISIN (B)
426I8-98332 270-0BRACKET; VLV12103-A
458I8-98298 390-1PIPE; WATER,TURBOCHARGER12103-A
458I8-98298 390-1PIPE; WATER.TURBOCHARGER12103-A
460I0-91180 108-0NUT; PIPE22103-A(A) M8 FLANGE
460I0-91180 210-0NUT; PIPE12103-AA/T 6 SPEED-AISIN M10 FLANGE
460I0-91180 108-0NUT; PIPE22103-A(A) M8 FLANGE
460I0-91180 210-0NUT; PIPE12103-AA/T 6 SPEED-AISIN M10 FLANGE
488I8-97519 138-0HOSE; RUBBER12103-AA/T 6 SPEED-AISIN COOLER W/FRESH AIR
488I8-97519 138-0HOSE; RUBBER12103-AA/T 6 SPEED-AISIN COOLER W/FRESH AIR
526I8-98299 210-0GASKET; PLATE12103-B
527I8-98248 089-2BRACKET; TURBOCHARGER12103-A(C)
528I0-91180 106-0NUT; VLV22103-AM6 FLANGE
540I8-97498 115-0PIPE; WATER12103-A(B)
540I8-97498 116-0PIPE; WATER12103-AA/T 6 SPEED-AI5IN (D)
540I8-97498 115-0PIPE; WATER12103-A(B)
540I8-97498 116-0PIPE; WATER12103-AA/T 6 SPEED-AI5IN (D)
MU-X2021
MU-X2021
ILLUSTRATION AND TEXT
0-36 | TURBOCHARGER SYSTEM
  GLOBAL SEARCH   SEARCH FOR PART NO OR PART NAME PDF | HOME | UPDATED: 2022-09-06 16:53:07